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Applicant Information
Applicant : Panyu Trio Microtronics Co.Ltd

Address : Shiji Village Industrial District Dongyong Town nansha District Canton City

Sample Information
Sample Name : VCCR300

Sample Model : VCCR300

Production Lot Number : /

The above sample information is provided by the client
Packing Description : Double corrugated box, connection method is adhesive, the box is not printed,

and the sealing method is tape sealing

Package Dimension : (I)385mm*(w)220mm*(h)170mm (Actual measurement in laboratory)

Package Weight : 10.65kg (Actual measurement in laboratory)

Sample Quantity :  1  carton (12 units)

Sample Number : FTS2305015DG-01-1

Received Date : May 19, 2023

Test infomation
Test Methods : ISTA 3A: 2018 (Standard)

Test Result : The outer packing box is not damaged; The inner packaging boxes are not damaged; The
sample has no visible damage.
Lab.Temperature : 23.2°C ~26.3°c

Lab.Humidity : 53%RH~56%RH

Test Date : May 19, 2023~May 22, 2023
Report Date :May 23, 2023

F\epoT`PrepareH     Rocd          F\eportE\ev-lower-.     `)ly}v

1.  *&ffl#iE Fp ffl&ENg#tR#se3E*tkiifg&ffl#Fi'=n#st o
The test results in this test report are only valid for the samples submitted for this test.
2.  *z&RE#£E#£€ffljE`  E#i±ffigivi`  iF7z`  ifeife^&±=jito
The test report is invalid without special seal for report and \whhout signature of the person preparing, reviewing and approving the report.
3.  a±#2r*# rj!*ftffl27itffl#£#j*#ff fflffftffl#o  ±ffl£#J ma#i± iE*Hfi3;E&±&"€ffl jE**Fas[ o
This test report cannot be reproduced partly in any way. And full copy should be sealed the inspection report seal.
4.  §#zr#*#i±Ffflifeg&#E##ix!xF#,  i#i=urai#iEZE]jEi5B rfu rfu*g=E&±setB a
Contacting the test organization in 15 days since you receive the report there is exception, otherwise it is not accepted.
5.  *#i±tR#§ffi2r#ffl`  at¥`  rdfflffiEEfflg#at&ffl ,  7<j±a##±ffliffB/]ffiffl a
This report is only for scientific research, teaching, intemal qualfty control and other activities of the client, lt has no prcof function to the society.
6.  fujR#i±F±j#*J53E±fiE*H"#jK,  ffl4±:Rffl#ffii=,  &Lj!*i]±ffi*ifeo
lf there is any discrepancy between the Chinese version and the English version of the report, the Chinese version shall prevail.
rsfflE&(Detection unit):  g#ifetio&7R(#`3%)aHE`4\E] (Fugang Testing Service (Dongguan) Co., Ltd.)
REtt(Address):  FP Br*a#`3Effi*"ffi3EE==iF%ffi5B(No.5 Zaosan Market Street, Dongcheng Street, Dongguan City, Guangdong Province.
China)
EffiITel): 4cO181 co36

Fom Number: FTS-ZL-7.8-3 Fugang Testing Service (Dongguan) Co. , Ltd. Version:  1A
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Sequence Test Category Test Type Test Level
For lsTACertification

1
Atmospheric Temperature and

Ambient Required
Preconditioning Humidity

2 Shock Drop
9 Drops - height varies withpackaged-productweight

Required

3 vibration
Random Vvith andWithoutTopLoad

Overall Grins level of 0.53andOverallGinslevelof0.46

Required

4 Shock Drop

8 Drops - height varies withpackaged-productweight;Includesdroponhazard.

Required

2`  Orientation Identification

Identify Face

STANDARD                     1                6

`'`r     -+'`    "` ``  ''``-`-I-'`-.                                                                       2

4 -                              Edge 2€

5                          \ Comer 2-3-5
3

3`  Test schedule

3.1 Sample state before test

Fom Number: FTS-ZL-7.8-3
3K % 38€ % 3KContinued on next pagex 3K X % %
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ir  :i==-ERE
3.2 Atmospheric Precondjtiohing

The product is placed under laboratory temperature and  humidity (23  °C  ± 5  °C,  50% RH ±  100/o  RH)

for 12 hours.

3.3 Drop

3.3.1 Test conditions

No. Impact Orientation Drop height

1 Edge (34)

460mm

2 Edge (3i5)

3 Edge (4-6)

4 Corner (34-6)

5 Corner (2-3-5)

6 Edge (2-3)

7 Edge (1-2)

8 Face (3) 910mm

9 Face (3) 460mm

3.3.2 Test picture

Form Number: FTS-ZL-7,8`3
3X 38€ 3X 38€ 38€ Continued  on  next page38€ 3X 38€ X 3X
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3.4 Random With and Without Top Load

3.4.1 Test Conditions

Test face Load formula Top-Load (kg) Test time

L=0.385m; W=0.220m;  H=0.170m.

Face (3) (2.7-H) xLxwxl 00 22kg 60 min

Face (4) (2.7-W) xLXHxl 00 18kg 30 min

Face (6) (2.7-L) xWxHxl 00

Without Top Load(Lessthan11kg,donotuseaTop-load)

30 min

Face (3) Without Top Load 30 min

Form Numbei.: FTS-ZL-7.8-3
3K 3X 38€ 38€ X Continued  on  next page3X 38€ 38€ 38{ 38€
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Frequency(Hz) PSD Level g2/Hz

lsTA 3A  -  Over-the-Road Trailer Spectrum
1.0 0.0007

3.0 0.02 .1a.010.001a2a.OcO1a.00cO1a.Oaoooi

I

5.0 0.02

7.0 0.001

12.0 0.001

15.0 0.004

24.0 0.004

28.0 0.001

36.0 0.001

42.0 0.003 10                                                                  loo
Froquerlcy, Hz.

75.0 0.003

200.0 0.000004

Frequency(Hz) PSD Level g2/Hz

ISTA 3A -Pickup and Delivery Vehicle Spectrum

1.0 0.001

3.0 0.035 0.,a.Ot0.00'

4.0 0.035

7.0 0.0003

13.0 0.0003

15.0 0.001
aa,
a. Ill

24.0 0.001
0.OcO1a.00001a.000cO,

29.0 0.0001

50.0 0.0001

70.0 0.002 1                                                                                 10                                                                              100

Frequency, Hz.

100.0 0.002

200.0 0.00005

3.4.2 Test picture

Fom Number: FTS-ZL-7.8-3
38€ % 3K 3K Xcontinued on next page38€ 3K % 3K 3K
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3.5 Drop

3.5.1 Test conditions

No- Impact Orientation Drop height

1 Edge (34)

460mm

2 Edge (3J5)

3 Edge (1 -5)

4 Corner (34-6)

5 Corner (1 -2-6)

6 Corner (14-5)

7 Face (3) 910mm

8 Face (3) 460mm(Standard: Face 3 on hazard)

3.5.2 Test picture

Fom Number: FTS-ZL-7.8-3
% X 3K 38€ 3Xcontinued on next page3K % 38: 3X %
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4`  Test Result

Outer packing box The outer packing box is not damaged.

Inner packaging box The inner packaging boxes are not damaged.

sample The sample has no visible damage.

4.1 Sample status after feet

maREHREffl
Fom Number: ITS-ZL-7.8-3
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